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AH(No.) : KA/2016/10864 B #J(Date) : 2016/01/19
Test Report
B EBBETE DA R F
NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT

R KA B AR B 2015k
201, SEC 2, BEI KANG, TAI-BAU CITY, CHIA-YI HSIEN, TAIWAN, ROC

RTREERGE PHERATIRMERAEZ (The following sample(s) was/were submitted and identifijed by/on
behalf of the applicant as) :

¥ & % 4% (Sample Description) : RACHBEB(ERKTH AL B HBIR)  (PVC FOAMED SHEET(PVC INTEGRAL SKIN-
FOAMED SHEET))

B AHE(Style/Item No.) :  3RF#(3RK#)
Wt B # (Sample Receiving Date) : 2016/01/13
XYM (Testing Period) : 2016/01/13 TO 2016/01/19

i# A% B (Sample Submitted By) : HEBBEITERGARL S (NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT)

M F K (Test Requested)
RAEF P 487 » $HRoHS2011/65/EU Annex TIRHASITHE4(EU) 2015/863MI2K45 ~ 45~ R~ <1845~ SAWE - 2 amxE
&%, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II.and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP

contents in the submitted sample.)

AL K (Test Results) : A T—HE (Please refer to next pages).

=3 # (Conclusion) :
ARARE P PRBMIRD » 248~ 45~ R R4 SBE - 50T KsE, DBP, BBP, DEHP, DIBP#IRI3X4: R/ A RoHSINA B
(EU) 2015/863Z [R4E-% K. (Based on the performed tests on submitted samples, the test results of Cadmium,
Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS and amending
Directive (EU) 2015/863.)

Ray Changﬁ’h.D. / Mana
Signed for and on behalf
S$GS Taiwan Limited

Chemical Laboratory-Kaohsiun
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Test Report

HERBELERDARR S

NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT

EARGRAET HIT L BB 2015
201, SEC 2, BEI KANG, TAI-BAU CITY, CHIA-YI HSIEN, TAIWAN, ROC

B E(Test Results)

33X 8742 (PART NAME)No.1 PORRE RACHBER(RATHEZEEM) (CREAM COLORED PVC FOAMED SHEET(PVC
INTEGRAL SKIN-FOAMED SHEET))

& 3 4
DEET: 4 e ﬁ;ﬁf mzio R
(Test Items) (Unit) (Method) (Limit)
(MDL) No.1
4% / Cadmium (Cd) mg/kg |SH#IEC 62321-5: 2013% 3, VARJEIR 2 n.d. 100
AF R TS ABMIR. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.
45 / Lead (Pb) mg/kg |$-#IEC 62321-5: 20133k, ARBJEE 2 n.d. 1000
SERRTRE LB, / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.
& / Mercury (Hg) mg/kg |5-H#IEC 62321-4: 201353k, ARG 2 n.d. 1000
EFRERTEHEEBMAR. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.
5<184% / Hexavalent Chromium mg/kg |5FIEC 62321: 20083, VAUV-VISH 2 n.d. 1000
Cr(VI) . / With reference to IEC 62321:
2008 and performed by UV-VIS.
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A% (No. )
Test Report
BB A TR ]
NAN YA PLASTICS CORPORATION CHIA-YI
Ho B RART g B 22038 = 20138
201, SEC 2, BEI KANG, TAI-BAU CITY,

1 KA/2016/10864

B #1 (Date) : 2016/01/19

4TH PLANT

CHIA-YI HSIEN, TAIWAN, ROC

H# (Page) : 3 of 8

A B B MR Shkotcl e B4
(Test Items) (Unit) (Method) g | Result) |0
(MDL) No.1
%R X MFn / Sum of PBBs mg/kg - n.d. 1000
— %W / Monobromobipheny!l mg/kg 5 n.d -
B / Dibromobiphenyl mg/kg 5 n.d -
ZABR / Tribromobiphenyl mg/kg 5 n.d -
V%I / Tetrabromobiphenyl ng/kg | 5% IEC 62321-6: 20157 3%, REIE 5 n.d -
ZEWE / Pentabromobiphenyl g kg M/ AR AR . / With refergnce to s o d :
SHEBE 7 Boxabromoniaheny] — IEC 62321-6: 2015 and performed by . — -
* &7%8 IGC/MS.
B E / Heptabromobiphenyl mg/kg 5 n.d -
NEBEE / Octabromobiphenyl ng/kg 5 n.d -
FLRBAR / Nonabromobiphenyl mg/kg 5 n.d -
+ &% / Decabromobiphenyl mg/kg 5 n.d -
% BB Rt A / Sum of PBDEs ng/kg - n.d. 1000
— 5% X8 / Monobromodiphenyl ether mg/kg 5 n.d -
ZAMEKEE / Dibromodiphenyl ether mg/kg 5 n.d -
ZAWEREE / Tribromodiphenyl ether mg/kg 5 n.d -
WS B KA / Tetrabromodiphenyl ether | mg/ke S IEC 62321-6: 20157 %, R{AAB 5 n.d -
ERWKBE / Pentabromodiphenyl ether | mg/kg /R AR / With reference to 5 n.d -
IEC 62321-6: 2015 and performed by
LB RB / Hexabromodiphenyl ether mg/kg GC/NS. 5 n.d -
ik KEk / Heptabromodiphenyl ether | mg/kg 5 n.d -
NS BE / Octabromodiphenyl ether ng/kg 5 n.d -
HLik W KBk / Nonabromodiphenyl ether | mg/kg 5 n.d -
+ 5B ¥ Bt / Decabromodiphenyl ether mg/kg 5 n.d -
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Test Report
HIEBGTERMAHRR A
NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT
ERBRAT G LI AR 20138
201, SEC 2, BEI KANG, TAI-BAU CITY, CHIA-YI HSIEN, TAIWAN, ROC

2 3 F23
MR B $z e PR EE|
(Test Items) (Unit) (Method) 1 R A8 esult (Limit)
(MDL) No.1
AR F®_E TH / DIBP (Di-isobutyl| mg/kg 50 n.d. 1000
phthalate) (CAS No.: 84-69-5)
i3 — PE = THS / DBP (Dibutyl
fﬁialii‘ &;NO.: 84574_2)y "E/KE | 4 B TRC 62321-8 (111/321/CD) » agam| 0 n-d. 1000
R R/ H#EERAZ . / With
MA=FETHAFE / BBP (Butyl Benzyl| mg/kg |reference to IEC 62321-8 50 n.d. 1000
phthalate) (CAS No.: 85-68-7) (111/321/CD). Analysis was performed
AR FE— (2-24CH4)8 / DEHP mg/kg by GC/MS. 50 n.d. 1000
(Di- (2-ethylhexyl) phthalate) (CAS
No.: 117-81-7)

sk (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (FigrH)
3. MDL = Method Detection Limit (77 #:fARI45FRA4)
4. "-" = Not Regulated (B AF&4EH)
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e (No.) : KA/2016/10864

Test Report

b BB R A R F]

NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT

£ AR B AR IR 201

201, SEC 2, BEI KANG, TAI-BAU CITY, CHIA-YI HSIEN, TAIWAN, ROC

1) AR T 9L 244 0 e BRAEM - (S MEF EMH) | These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr™ test method excluded)

2) MIRAR : Bl#E /Name of the person who made measurement: Jony Liu

3) MMAKA : IEfagE [ Name of the person in charge of measurement: Ray Chang

B4k > B4k / Cutting ~ Preparation

| # RSB EE / Sample Measurement }

s Pb~4aCd # Hg AR ot
% Pb 5
v y A

RIFT FI RS 89 A R L BT AL (de W ER B BRI B AR BRI A | e BE H AR 1 Add
T A&M77) / Acid digestion by suitable acid Microwave digestion with appropriate amount of

depended on different sample material (as HNO3/HCIHF digestion reagent
below table) l
Jr Jrah B 38 % BB AT AL
2% /Filtration F# / Heat to
appropriate temperature
to extract
\ 4
&% /Resid
%  Solution At /Residue v
Atk g4k / Cool,
filter digestate through
1) EdEskE filter
l Alkali Fusion ¢
N ., 2) HEiEs /
BRBETRRT A4 L% MH [ ICP-AES HClI to dissolve AR EHEE /Add
diphenyl-carbazide for

color development

A H / Sample Material W ALER & A8 # / Digestion Acid

H2804, H0s, HNO3, HCI

i, 4, 45, 134/ ER, BB, Bk, SRR, BEAR / l

Steel, copper, aluminum, solder Aqua regia, HNO;, HCI, HF, H,0,

#%3% / Class w5k, SAE / HNOyHF VAR Sh - R R b Hk
&, 44, d2, MK/ E7& /Aqua regia 1% Bl SR A 540
Gold, platinum, palladium, ceramic nm #yRHE / measure
45 / Silver wEk /HNO; the absorbance at 540
B / Plastic Bk, RAK WE, B/ nm by UV-VIS

4t / Others

T NAEATER B R AR |

Any acid to total digestion

Note™™ : (1) 433k & B H i NERpEE1LE > An#h E 90~95°C 3 3. / For non-metallic material,
add alkaline digestion reagent and heat to 90~95°C.
(2) 482 BH ANtk » ho B EHBEIR. / For metallic material, add pure water and heat to boiling.
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S (No.) : KA/2016/10864 B HEg(Date) : 2016/01/19
Test Report
BEBRETERSAHRRE
NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT
e 2 B RAR T i #7 R LB 2015k
201, SEC 2, BEI KANG, TAI-BAU CITY, CHIA-YI HSIEN, TAIWAN, ROC

%815 AW KB 2478 | PBB/PBDE analytical FLOW CHART

AR AR : BRE / Name of the person who made measurement: Dorothy Chen
2)mA & F A Fk18% /Name of the person in charge of measurement: Ray Chang

Sample / # %

!

Sample pretreatment / 4 %37 & 52

v

Sample extraction #% & 23/
Soxhlet method % X, Z Bk

|

Concentrate/DiIute' Extracted solution
HEBUR R BB IR

|

Filter 2B %858

|

Analysis by GC/MS
RARRAT K BRI

l

Issue Report #2irip
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Test Report
BT A RR 8
NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT

o AR 3 BB 20158
201, SEC 2, BEI KANG, TAI-BAU CITY, CHIA-YI HSIEN, TAIWAN, ROC

THEFHATHRAZE |/ Analytical flow chart of phthalate content

B AIRAR : A4 /Name of the person who made measurement: Dorothy Chen
B A FA k%A / Name of the person in charge of measurement: Ray Chang

HEFEEI H /
Sample pretreatment/separation

'

ko THF o Sk R /
Sample dissolved/extracted by THF

'

HBRFE |
Dilute Extracted solution

!

RARRATE HESAHT /
Analysis was performed by GC/MS

'

4 / Data
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Test Report
HEBBE L ERYHBRRF
NAN YA PLASTICS CORPORATION CHIA-YI 4TH PLANT
EEBRATHIT R I BB E2015
201, SEC 2, BEI KANG, TAI-BAU CITY, CHIA-YI HSIEN, TAIWAN, ROC

*RATA AR NATATBENZE L &,

(The tested sample / part is marked by an arrow if it's shown on the photo.)

*E f‘&%.ﬁé% (El’ld of Report) EE]
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